

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2026-06-24 17:11:51

Date of Next Testing: 2028-06-13 17:11:51

Product Name: **Poly(vinyl chloride)(PVC)**

CAS Number: 9002-86-2

Specifications & Purity: K-value 59-55

Lot #: F2616041

SKU #: **P107109**

Version: **0**

Analysis #: **730952**

Storage Temperature: Room temperature

Parameter	Limit Values	Result
Residues vinyl chloride content	0-8 (ppm)	5.80000 ppm
impurity ion	0-20 (ea/ml)	18.01000 ea/ml
Viscosity(5%Toluene:Isopropyl alcohol 80:20)	73-86 (ml/g)	74.80000 ml/g



John Su
QA & QC Manager